
 

  

 

Drinking Water Management 

System  



   

 

Drinking Water Management System  

Page 2 of 136 

 

1 INFORMATION ABOUT THIS DOCUMENT  

Document 
History: 

Status Author Version Date 

Issued HydroScience 4.0 November 
2015 

Issued to Geoffrey 
Veneris (GWCC), Tony 
Burns (NSW Health 
PHU) and Bernie 
Barnes (DPI Water) 

Atom 
Consulting 

5.0 March 2017 

    

    

Current 
version 
authors: 

Natalie Crawford (Atom Consulting), Annalisa Contos (Atom 
Consulting) 

Contact:  Annalisa Contos  
Atom Consulting 
65 Cambourne Ave  
St Ives NSW 2075 
annalisa@atomconsulting.com.au 
9488 7742 

File Name: HEA1608JGWC_Goldenfields DWMS_v2.0.docx 

mailto:annalisa@atomconsulting.com.au
[...]
The critical parameters for the safe management of the Jugiong water supply system are shown 

below and should be displayed at Jugiong WTP. 

 

 

 

 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 76 of 136 

11.3.1 CCP1 Extraction Management 

 

What is being measured? Turbidity (continuous online) 

Where/how is it measured? Raw water 

What is the control point? Raw water extraction point 

What are the hazards? Turbidity, pathogens 

 



   

 

Drinking Water Management System  

Page 77 of 136 

11.3.2 CCP2 Filtration  

 

 

What is being measured? Turbidity (Continuous Online) 

Where/how is it measured? Common filter outlet 

What is the control point? Filters 

What are the hazards? Pathogens, turbidity 



   

 

Drinking Water Management System  

Page 78 of 136 

11.3.3 CCP3 Disinfection  

 

What is being measured? Free chlorine residual (Continuous Online & alarmed) 

Where/how is it measured? Finished water 

What is the control point? Chlorine dosing system 

What are the hazards? Chlorine sensitive pathogens 



   

 

Drinking Water Management System  

Page 79 of 136 

11.3.4 CCP4 Fluoridation  

 

 

 

 

 

 

What is being measured? Fluoride daily 

Where/how is it measured? Finished water 

What is the control point? Fluoride dosing point 

What are the hazards? Fluoride overdosing and underdosing 



   

 

Drinking Water Management System  

Page 80 of 136 

11.3.5 OCP1 PH Adjustment  

 

 

 

What is being measured? pH Daily 

Where/how is it measured? Finished water 

What is the control point? Soda ash dosing system 



   

 

Drinking Water Management System  

Page 81 of 136 

11.3.6 CCP5 Reservoir Integrity  

 

 

 

 

 

What is being measured? System integrity (monthly) 

Where/how is it measured? Visual inspection of the reservoirs 

What is the control point? Distribution reservoirs 

What are the hazards? Pathogens 



   

 

Drinking Water Management System  

Page 82 of 136 

11.3.7 CCP6 Secondary Disinfection  

What is being measured? Free chlorine residual (online continuous, alarmed) 

Where/how is it measured? Prunevale Pump station and Cootamundra Depot 

What is the control point? Chlorine dosing system 

What are the hazards? Chlorine sensitive pathogens 



   

 

Drinking Water Management System  

Page 83 of 136 

11.4 Oura Critical Control Points  

 

The critical parameters for the safe management of the Oura water supply system are shown 
below and should be displayed onsite. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 84 of 136 

11.4.1 CCP1 Disinfection 

 

 

 

 

 

What is being measured? Free chlorine residual (daily) 

Where/how is it measured? Treated water, daily manual test 

What is the control point? Chlorine dosing system 

What are the hazards? Chlorine sensitive pathogens 



   

 

Drinking Water Management System  

Page 85 of 136 

11.4.2 CCP2 Fluoridation  

 

What is being measured? Fluoride (daily) 

Where/how is it measured? Treated water, daily manual test 

What is the control point? Fluoride dosing 

What are the hazards? Fluoride overdosing and underdosing 

 

 

 

 



   

 

Drinking Water Management System  

Page 86 of 136 

11.4.3 CCP3 Reservoir Integrity  

 

What is being measured? System integrity (monthly) 

Where/how is it measured? Visual inspection of the reservoirs 

What is the control point? Distribution reservoirs 

What are the hazards? Pathogens 

 

 

 

 



   

 

Drinking Water Management System  

Page 87 of 136 

11.4.4 CCP4 Secondary Disinfection  

 

What is being measured? Chlorine residual (weekly) 

Where/how is it measured? Wyalong and Thanowring, weekly manual test 

What is the control point? Secondary chlorine dosing system 

What are the hazards? Chlorine sensitive pathogens 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 88 of 136 

11.5 Mt Arthur Critical Control Points  

 

The critical parameters for the safe management of the Mt Arthur water supply system are shown 

below and should be displayed onsite. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 89 of 136 

11.5.1 CCP1 Disinfection  

 

What is being measured? Free chlorine residual (3 x weekly) 

Where/how is it measured? Tank 4 outlet 

What is the control point? Chlorine dosing system 

What are the hazards? Chlorine sensitive pathogens 

 

 

 



   

 

Drinking Water Management System  

Page 90 of 136 

11.5.2 CCP2 Reservoir Integrity  

 

What is being measured? System integrity (monthly) 

Where/how is it measured? Visual inspection of the reservoirs 

What is the control point? Distribution reservoirs 

What are the hazards? Pathogens 

 

 

 

 



   

 

Drinking Water Management System  

Page 91 of 136 

11.6 Mt Daylight Critical Control Points  

 

The critical parameters for the safe management of the Mt Daylight water supply system 

are shown below and should be displayed onsite. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 92 of 136 

11.6.1 CCP1 Disinfection  

 

What is being measured? Free chlorine residual (continuous online) 

Where/how is it measured? Naradhan Reservoir 

What is the control point? Chlorine dosing system 

What are the hazards? Chlorine sensitive pathogens 

 

 

 

 



   

 

Drinking Water Management System  

Page 93 of 136 

11.6.2 Reservoir Integrity  

 

What is being measured? System integrity (monthly) 

Where/how is it measured? Visual inspection of the reservoirs 

What is the control point? Distribution reservoirs 

What are the hazards? Pathogens 

 

 

 

 



   

 

Drinking Water Management System  

Page 94 of 136 

12 APPENDIX C ACTION AND IMPROVEMENT PLAN  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 95 of 136 

 

 

 

 



   

 

Drinking Water Management System  

Page 96 of 136 

 



   

 

Drinking Water Management System  

Page 97 of 136 

 

 



   

 

Drinking Water Management System  

Page 98 of 136 

 

 



   

 

Drinking Water Management System  

Page 99 of 136 

 

 

 



   

 

Drinking Water Management System  

Page 100 of 136 

 



   

 

Drinking Water Management System  

Page 101 of 136 

 

 

 



   

 

Drinking Water Management System  

Page 102 of 136 

 

 

 

 

 

 

 

 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 103 of 136 

13 APPENDIX D JUGIONG WATER SUPPLY SYSTEM  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   

 

Drinking Water Management System  

Page 104 of 136 

13.1 Version Control  

 

Document Status: Issued  

Document History: Status Author Version  Date 

Included within 
2015 DWMS   

HydoScience Version 1.0 November 2015 

Issued Atom Consulting Version 2.0 March 2017 

    

Current version 
authors: 

Natalie Crawford (Atom Consulting), Annalisa Contos (Atom Consulting) 

Contact:  Annalisa Contos 
Atom Consulting 
65 Cambourne Avenue 
annalisa@atomconsulting.com.au 

File Name: GWCC_Jugiong Water Supply System_v2.0.docx 
 

13.2 Amendment Summary  

 

A summary of the changes made to the document is shown in Table 13-1. 

Table 13-1. Summary of changes 

Version Date CCPs 

Version 
2.0 
 

March 2017 Process flow diagram updated following October 2016 site 
visit 

Water supply system information split into individual water 
supply system from November 2015 DWMS 

 

 

 

 

 

 

 

 

 

 

 

 

mailto:annalisa@atomconsulting.com.au


   

 

Drinking Water Management System  

Page 105 of 136 

13.3 Description  

 

The Jugiong drinking water supply system is one of the largest water supply systems managed by 

Goldenfields Water. The majority of water produced in the Jugiong system supplies the bulk water 

Councils of Cootamundra, Harden and Young. Water is also delivered to a small number of retail 

customers in rural properties and the villages of Stockinbingal, Wallendbeen and Springdale. 

Approximately 18,000 people are supplied water from the Jugiong system.  

13.4 Murrumbidgee River  

 

Raw water for the Jugiong drinking water supply system is sourced from the Murrumbidgee River. 

Water is extracted adjacent to the town of Jugiong, which is located downstream of Burrinjuck Dam 

and upstream of the confluence with Tumut River. The majority of land within the Murrumbidgee 

catchment area is primarily used for grazing, with the exception of the Burrinjuck Dam catchment, 

which is composed of conservation and forestry practices. High risks from the catchments with the 

potential to introduce pathogenic micro-organisms into the water supply have been identified as: 

 STP overflows, on site sewerage management systems in Jugiong township 

 Flooding events, storm water flows, and high river events increasing turbidity in source, 
including water released from Burrinjuck Dam 

 Unrestricted livestock and/or wildlife access to water supply catchment 

 Rapid changes in raw water quality when water is extracted from different levels of 
Burrinjuck Dam 

Multiple planning tools such as Local Environment Plans (LEPs) and communication with 

WaterNSW who control Burrinjuck Dam exist as a preventative measure. Goldenfields Water also 

has a raw water turbidity meter that can initiate a plant shut down based on a rapid rise in turbidity. 

13.5 Source Water  

 

Goldenfields Water is licenced to extract water from the Murrumbidgee River via two submersible 

pumps operated in a duty / stand-by configuration. The submersible pumps are fixed speed; pump 

1 operates at 190 L/s and pump 2 operates at 290 L/s.  The Murrumbidgee River extraction point is 

shown in Figure 4-1 and Figure 4.2 

 

 
 



   

 

Drinking Water Management System  

Page 106 of 136 

Figure 4.1 Murrumbidgee River Extraction Point  

 

 

 

 

 

 

 

 

 

 

Source: Atom Consulting, taken October 2016 

 

Figure 4.2 Murrumbidgee River Extraction Point  

 

 

 

 

 

 

 

 

 

 

Source: Atom Consulting, taken October 2016 

 



   

 

Drinking Water Management System  

Page 107 of 136 

13.6 Water Treatment Process  

 

The Jugiong Water Treatment Plant (WTP) is located on Waterworks Road in the township of 

Jugiong. The plant is a conventional WTP with a nominal capacity of 40 ML/day. 

The treatment process at Jugiong WTP comprises of the following process steps: 

 Water from the Murrumbidgee River is pumped via 120 m rising main to Jugiong WTP 
(capacity 40 ML/day) by two pumps in a duty/standby configuration 

 Water passes through a flow meter, where a flow of greater than 101 L/s starts the chlorine and 
soda ash pre-dosing systems for oxidisation of metals and pH adjustment, respectively. The 
chlorine pre-dose is optional, and is switched on or off by the operator, depending on water 
quality conditions 

 The pre-dosed water enters the rapid mix tank which consists of baffles and two mixers in 
series. Polymer and aluminium sulphate are dosed into the rapid mix tank to aid flocculation 

 Water then flows into the two flocculation tanks which has three mixers in series operating at 
declining speeds to allow for floc formation 

 Flocculated water then enters the two clarifiers and sludge is removed by a travelling sludge 
rake. Sludge is sent to the duty sludge lagoon 

 Clarified water enters the filter block, where it is dosed with chlorine and subsequently 
distributed across six gravity sand filters 

 Filtered water enters a common channel. When flow in the filtered water channel is above 
101 L/s, post-dosing of soda ash and chlorine are activated for pH adjustment and increased 
disinfection capacity, respectively. Water is also dosed with fluoride in the filtered water 
channel 

 Flow from the filtered water channel enters the 3 ML clear water tank through a mid-level inlet 
and bottom outlet configuration 

 Water from the clear water tank proceeds to clear water pumping station 1 (CWPS1), which 
has two 680 kW pumps and a smaller 317 kW pump that operate in a duty/standby/standby 
mode. CWPS1 distributes water to Jugiong drinking water supply system 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



   

 

Drinking Water Management System  

Page 108 of 136 

Figure 13-3 Jugiong Water Treatment Plant - Clarification 

  

Source: Atom Consulting, taken October 2016 

Figure 13-4 Jugiong Water Treatment Plant - Filters 

 

Source: Atom Consulting, taken October 2016 



   

 

Drinking Water Management System  

Page 109 of 136 

Figure 13-5 Jugiong Water Treatment Plant – Chlorine drums 

 

Source: Atom Consulting, taken October 2016 

Figure 13-6 Jugiong Water Treatment Plant – Clear water tank 

 

Source: Atom Consulting, taken October 2016 



   

 

Drinking Water Management System  

Page 110 of 136 

13.7 Water Distribution  

 

The Jugiong drinking water supply system is the second largest distribution systems managed by 

Goldenfields Water. Treated water in the system is distributed to the towns and villages listed in 

table 14.2. 

Treated water is distributed through 14 reservoirs and by 8 pumping stations. One of the 

challenges for Goldenfields Water is maintaining free chlorine in a long distribution system. There 

are 138 km of trunk mains and 182 km of reticulation mains in the Jugiong system. Mains breaks 

are recorded and Goldenfields Water uses this data to schedule maintenance and future mains 

replacement works. There are two chlorine booster pumping stations located near Cootamundra 

and Harden to ensure adequate free chlorine residual is maintained throughout the system.  

Table 13-2 Towns and Villages Supplied by Jugiong Drinking Water Supply System 

Town Population Supplied 

Cootamundra Shire Council 

Cootamundra 6,800 

Stockinbingal 210 

Wallendbeen 348 

Harden Shire Council 

Jugiong  

Harden local government area 2,200 

Temora Shire Council 

Springdale  

Young Shire Council 

Young local government area 8,000 

Total population serviced 17,558 

Source: HydroScience 2015 



   

 

Drinking Water Management System  

Page 111 of 136 

13.8 Process Flow Diagrams  

 

Figure 14.2 shows the process flow diagram of the Jugiong drinking water supply system from 

catchment to consumer. 

Figure 13.2 Jugiong WTP process flow diagram 

 

River

Polymer 

Alum 

300 L/s

Clarification Clarification

 

Mid point 
Chlorine

Clear Water 
Tank
3 ML

6 
Filters

6 
Filters

Fluoride

Sludge lagoon

Backwash

Sludge lagoon

River 
EPL

Turbidity

Chlorine

Soda ash 
(optional)

Rapid 
mix

Rapid 
mix

185 L/s

Chlorine pre dosing 
(optional)

Soda ash

Version Date Description Author
1.0
2.0

23/11/2016 Draft Atom Consulting
29/03/2017 Issued Atom Consulting

Version Date Description Author
1.0
2.0

23/11/2016 Draft Atom Consulting
29/03/2017 Issued Atom Consulting

 



   

 

Drinking Water Management System  

Page 112 of 136 

Figure 13.1 Jugiong Water Supply System 

CWT

 

HC control

Clear water 
pump station 

No. 1 

(3 pumps)

2 ML

Clear water 
pump station 

No. 2 

(3 pumps)

Cowans 
Res

Harden 
balance 

tank 

Harden Shire Town

Jugiong booster 
balance tank

F

F

Galong
Wallendbeen

Wallendbeen
 res

Wombat

F

 Wombat Hill 
balance tank

Prunevale booster 
pumping station

C
L

F

Prunevale offtake

F

Normoyle Cres

F

Young Shire Council

Black 
Range 

Res

Brawlin 
Res

Baloora 
Res

Coota
Res 1

Coota 
Res 2

F

Temora 
East

Temora 
HL res

Timora East

Springdale

Stockingbingal 
Res

Dimasser 
Res 2

Mannings 
Res 2

Frampton Old 
Temora 

Res

Young Terminal 
storage Res

Chlorine dosingChlorine dosing

Cootamundra

Version Date Description Author
1.0
2.0

23/11/2016 Draft Atom Consulting
29/03/2017 Issued Atom Consulting

Version Date Description Author
1.0
2.0

23/11/2016 Draft Atom Consulting
29/03/2017 Issued Atom Consulting

Town
